P-390-]SMPL-AMEN- SUGAR-52021

(Revision - 01)

SUMMARY ENVIRONMENTAL IMPACT ASSESSMENT
(EIA) REPORT

(IN ENGLISH AND MARATHI)

FOR

EXPANSION OF SUGAR FACTORY FROM 10000 TCD TO 15000 TCD,
COGENERATION FROM 32 MW TO 52MW & DISTILLERY FROM 80 TO 300 KLPD

BY

JARANDESHWAR SUGAR MILLS PVT. LTD.

CHIMANGAON, TAL.: KOREGAON, DIST.: SATARA,
MAHARASHTRA STATE

PREPARED BY

EQUINOX

Equinox Environments (India) Pvi. Ltd.

EQUINOX ENVIRONMENTS (1) PVT. LTD.

Environmental; Civil & Chemical Engineers, Consultants and Analysts, Kolhapur (MS)
E-mail: projects@equinoxenvi.com, eia@equinoxenvi.com

An ISO 9001 : 2015 & QCI - NABET Accredited Organization

; STEM CE-‘?W,,«% \ '.: S8 v Na "I.‘ ) vy )

\\\\\\
[...]
Proposed expansion project will be formulated in such a fashion and manner so that the
utmost care of Safety Norms and Environment Protection shall be taken.

Table 2 Working Pattern
. . Days of Operation
No. Type of Activity Season Off- Season Total
1 Sugar Factory 180 -- 180
Co-gen Plant 180 60 240
3 Distillery 180 150 330




2) THE PLACE

Proposed expansion of sugar factory, co-gen plant and distillery shall be carried out at
existing premises of JSMPL. Total land area acquired by the JSMPL is 81.26 Ha. Out of this
total built up area after expansion sugar factory, co-gen plant & distillery is 17.59 Ha.
Detailed area break-up is presented at Table 3 & copy of plot layout is enclosed separately.

Table 3 Area Break up
. Area (Sq. M)
No. List of area Existing Expan(iion | Total
1 Total Plot Area 8,12,633.29
Built-up Area

1. Sugar Factory &
Cogen Plant 66,770.65 9,438.3 76,208.95
ii. Distillery Unit 17,030.48 2481.99 19,512.47
iii. Area under Road 45,485.0 1,000.0 46,485.0
iv. Residential Colony 33,750.0 -- 33,750.0
Total Built-up Area | 1,63,036.13 12,920.29 | 1,75,956.42

3 | Green Belt Area (33% of
total plot area) 3,02,323.0 16,253.0 3,18,576.0
4 | Total Open Area 3,47,247.16 --| 3,18,100.87

3) THE PROMOTERS

JSMPL promoters are well experienced in the field of sugar factory, co-gen & distillery &
have made thorough study of entire project planning as well as implementation schedule.
Name and designation of the promoters are as under-

Table 4 List of Promoters

No. Name
1 Mr. Sachin Sinagare
2 | Mr. Vijay R. Jagdale

Designation
Director
General Manager

4)  THE PRODUCTS

Details of products that are being manufactured under existing & expansion of sugar factory,
co-gen plant & distillery are represented in following table.

Table 5 Product & By-product for Integrated Complex

] ] Quantity
Industrial unit Product& By-product UoM . 5
Existing | Expansion | Total
Sugar (12%)* MT/D 1200 600 1800
By-Product
S“garlFSa&t)‘(’)r% ((:1]‘)’5000 10 IBagasse (28%)* MT/D | 2800 1400 4200
’ Press Mud (4%)* MT/D 400 200 600
Molasses (4%)* MT/D 400 200 600
Co-gen Plant (32 to 52 MW)|Power Generation MW 32 20 52
Rectified Spirit/ ENA/
L. . Ethanol/ Absolute Alcohol KLPD 80 220 300
Distillery Unit By-product
(80t 300KPD)  Ipisel ol MT/D 5 15 20
CO, MT/D 60 170 230

NOTE- *: % of cane crushed.




Table 6 List of Raw Materials

Industrial Unit Raw Material PP Quantity (N.[T/ D) Source
Existing | Expansion Total
Sugar Factory Sugarcane 10,000 5,000 15,000 Nearby Farms
(10,000 TCD to Lime 23 11 34 Local
15,000 TCD) Sulphur 4 2 6 Suppliers
(30?\;’;%"3) l;loa'ﬁw) Bagasse 1632 1091 2703 | Ownsugar factory
Molasses or 291 820 1111 Own sugar factory/
outside purchase
Distillery Unit Sugarcane for _
(80 KLPD to 300 Tuice 4290 4290 Nearby Farms
KPD) Yeast 0.2 0.5 0.7 Local
Urea 3 8 11 Vendors
De-foaming Oil 9 26 35

5) MANUFACTURING PROCESS

Figure 1 Integrated Manufacturing Process Operations

Sugar Factory
[ Weighment ] S iy
(100%q) i Co-generation Plant
h 4 :
yBagasse = Stea .
[ Cane Milling/ Crushing /, Boiler m, Turbines
309 [
( ?)____________________P.“i‘ff.éf‘::?_Esif'f’_(_?slzlf':t_l_ﬂ_"_"_szf_y_ ;
b4 To Factory
[ Clarification > Prt(az;n;ud —> As Manure
i i Distillery Coal —>| Incineration +—> Ash—>»Brick/ Cementi
. —— ! Industry |
[ Juice Sulphitation ] ' - A !
I onc. |
E Spentwash E
v 1
i Condensate 1
Syrup Boiling ] i M’]::E for Recycle i
. i Raw i
h 2 M(‘)laslses (4%) Spentwash i
Centrifugation i Fermentation >| Distillation »|  Alcohol i
4 - e :
Sugar (12%)

For more Details of manufacturing process and flow chart for sugar, Co-gen plant &
Distillery are given in Chapter 2 of EIA Report.




6) THE PURPOSE

Sugarcane potential, agro-climatic conditions, cost of conversion & overheads etc are the
major deciding factors for fixing the crushing capacity of sugar factory. Today, sugar
factories cannot survive in healthy condition on a single product i.e. sugar. Thus, it is
essential to develop sugar factory into an affiliated complex so as to utilize the valuable by-
products more profitably. Bagasse based cogeneration of steam and electricity has been
practiced since long time in sugar mills. Molasses is also another important by-product of the
sugar industry. Alcohol has assumed very important place in the Country’s economy. It is a
vital raw material for a number of chemicals and also a renewable source of energy. It has
been a source of a large amount of revenue by way of excise duty levied by the Govt. on
alcoholic liquors. It has a potential as fuel in the form of power alcohol for blending with
petrol. Also, the fermentation alcohol has great demand in countries like Japan, U.S.A.,
Canada, Sri Lanka etc., as the synthetic alcohol produced by these countries, from naphtha of
petroleum crude, is not useful for beverages. Considering the above facts as well as
availability of raw material, management of JSMPL decided to go for expansion.

6) ENVIRONMENTAL ASPECTS

JSMPL have an effective ‘Environmental Management Plan’ and various aspects of the same
are as follows:-

A. Water Use, Effluent Generation and its Treatment
a. Water Use
Details of water usage in existing & expansion activities are as follows -

Table 7 Details of Water Consumption in Sugar & Cogen Unit

o uantity(M3/Day)
No. Description Existing 2 As Pz(CTO : After Expansion
1 | Domestic 42" 80 47 (117436 9)
2 | Industrial
a) | Manufacturing process 3000* 4500*
b) | Cooling Make-Up 675* 1725%
¢) | Boiler Make-Up 384* 1000 624*
d) | DM Plant 77" 125"
€) | Lab & Washing 10" 15%
f) | Ash Quenching 4* 8*
Industrial Total 4150 (4063*+87%) 1000 6997 (6872*+125%)
98% Recycle 98% Recycle
3 | Green Belt & Gardening 605% - 650°
4797 7694
Grand Total | - 46341 60594+1297) 1080 (6872%+6862+136")
Fresh Water .Consumption 9 100 2
(Norm:100 lit./ MT of cane)

Note: # - Fresh water taken from Tilganga River, * - Cane condensate, Q -STP & ETP treated water.




Table 8 Details of Water Consumption in Molasses Distillery Unit

Water Consumption (M3/Day)
No Description Existing Distillery | As Per CTO After Expans'ion; After Expansioq;
Cane Crushing Cane Non- Crushing
Season (180 Days) Season (150 Days)
1 | Domestic 4* 3 5* 5*
2 | Industrial
a) | Process 624* 2382* 2382*
b) | Cooling Make- Up 112 (21*+91%) 420" 420 (26*+394%)
¢) | Boiler Make- Up 70% 744 70" 70%
d) | DM Plant 14* 14 14*
¢) | Lab & Washing 4* 15° 15*
f) | Ash Quenching 2" 5" 5*
826 744 2906 2906
Ind. Total (645* + 181%) (2408* + 498") (2408* + 498%)
78% Recycle 100% Recycle 83% Recycle
Grand Total 830 747 2911 2911
(645* + 185%) (2408* + 498" +5%) (2408* + 503%)
Fresh Water
Consumption
(Norm: 10 KL/KL 2.2 93 0 1.6
of Alcohol)

Note: - # - Fresh water taken from Tilganga River, # - Recycled water from CPU, * - Cane condensate.

Table 9 Details of Water Consumption in Cane Juice Distillery Unit

No. Description Water Consumption (CMD)
1 | Domestic 4*
Industrial
a. Cooling Make-Up 450*
b. Boiler Make-Up 70*
c. DM Plant 14*
d. Lab & Washing 4*
¢. Ash Quenching 1*
Ind. Total 539 (525%+14%)
97% Recycle
Grand Total 543 (525*+18%)

Note : # - Fresh water from Tilganga River, * - Cane condensate

b. Effluent Treatment-

Effluent generated from existing & expansion activities are as follows -

i) Domestic Effluent

Domestic effluent from existing activities of JSMPL sugar factory, co-gen plant & distillery
is 37 M*/D, same is being treated separately in septic tanks followed by soak pits provided in
a decentralized manner. After implementation of expansion project, total domestic effluent
from JSMPL campus will be 42 M?/D (from sugar factory & co-gen plant — 38M>/D and to
that of distillery 4 M?/D). Same will be treated in proposed Sewage Treatment Plant (STP) of
capacity 50 M*/D & treated effluent will be reused for flushing & also used for gardening.




Table 10 Effluent Generation from Sugar & Cogeneration Unit

Quantity(M3/Day) Treatment & Disposal
Description . L. .
Existing As per CTO | After Expansion
Existing - Septic tank
Domestic 34 50 38 followed by soak pit
Expansion— Proposed STP
Industrial
a) Process 360 540 Treated in existing ETP
b) Cooling B/D 68 173 havjng primary, secopdary &
¢) Boiler B/D 78 475 127 tertiary tre.:atment units; used
d) DM Plant 77 125 for gardening.
¢) Lab & Washing 10 15
Industrial Total
(atbretd) 593 475 980
Norm:100 lit./ MT of 59 _ 65
cane
Table 11 Effluent Generation from Distillery Unit
Quantity(M3/Day)
Existing; As per CTO After
Description Molasses Expansion; Cane Juice Disposal
Based Molasses Based
Based
Existing - Septic tank
Domestic 3 2 4 4 followed by soak pit
Expansion— Proposed STP
Industrial Raw spentwash will
Raw Sp. Wash Raw Sp. wash | Raw Sp. wash | concentrated in Multi Effect
— 640 — 2400 ~ 1200 Evaporator (MEE). Conc.
Conc. Sp. Conc. Sp. Conc. Sp. wash | Spentwash (1.7 KL/KL)
wash — 130 wash — 480 —240 will be incinerated.
Process Condensate- Condensate- Condensate- | Other effluent from
510 1920 960 distillery will be treated in
Spent Lees — 655 Spent Lees — Spent Lees - | existing  CPU.  Treated
98 426 331 effluent will be fully
Cooling B/D 11 42 45 recycled in process to
Boiler B/D 15 15 15 achieve ZLD.
DM Backwash 14 14 14 Condensate from MEE will
; be forwarded to Process
Lab & Washing c 4 130 c 15 230 c 4 210 Condensate Treatment Plant
onc. — onc. — onc. — PCTP); recycled in
Ind. Total | 5 per 652 635 Other — 2432 | Other — 1369 érocess)_’ Y

ii) Industrial Effluent

Total trade effluent generated after expansion of sugar and co-generation activities will be
980M?3/D. Same will be treated in existing Effluent Treatment Plant (ETP) provided in own
factory premises having capacity 1000 M3/D comprising of primary, secondary & tertiary
unit operations. Effluent from sugar factory and co-gen plant generated @ 65Lit./MT of cane
crushed against CREP norm of 100 Lit./MT of cane crushed. Treated water from sugar
factory ETP is used for green belt development in own premises.




An ETP unit comprises of Screen chamber, Oil & Grease trap, Equalization Tank, Aeration
Tank, Secondary Clarifier, Treated Water Tank, PSF & ACF. Photographs of same are
presented below. The flow chart & dimensions of existing ETP is presented in Figure 2.

Further, industry is having existing CPU in sugar factory of 2000 M3/D capacity.

Industrial effluent generated from distillery activities after expansion will be in the form of
Spent Lees 426M?*/D, Condensate from MEE 1920M?/D, Boiler Blow down 15M?*/D, cooling
blow down 42M>*D and effluent from lab & washing & DM plant 29M*/D. This entire
effluent will be treated in existing Condensate Polishing Unit (CPU) of 1845 M*/D capacity
& Process Condensate Treatment Plant (PCTP- RO based) of 1200 M3/D capacity. Treated
effluent will be recycled in to process for dilution of molasses and cooling tower make-up;
thereby achieving ZLD.

Raw Spentwash @ 2400M?>/D will be forwarded to evaporation and concentration in Multiple
(Five) Effect Evaporator (MEE). Further, concentrated spentwash of 480M3/D will be
incinerated in existing 28 TPH incineration boiler.

Same treatment will be given to effluent form cane juice distillery. Raw spentwash @
1200M?3/D will be concentrated & concentrated spentwash @ 240 M3/D will be incinerated.
Other effluent will be forwarded to CPU & reused.

Figure 2 Flow Chart of Sugar Factory ETP

Primary Clarifier

6¢X3.5M
727
M3/Day E ot
3 qualization Tank
15X12X3M e e >
Pump
Bar Screen Cum .
0 & G Tank {3'?(;’;(2’“5)(&") ! Collection Tank
3X2.5X2M : : (7X5X3.5M)
\4
To SDB
Secondary Clarifier
7.5¢X2.8M
Aeration Tank
12X10X3M
ACF PSF 77\
Intermediate Tank " I
I
7X5.5X2.6M : i, Anaerobic Reactor
! 13pX6M
: RAS ) ( )
Treated Water Tank 5 TSR
—°—> To Irrigation
15X12X3M ~
No Parameters Unit Inlet Outlet
1 pH 5-6 7-8
2 cop Mg/l |2000-2500] <250 "y Hote:
8 . (4X4X1.2M) PSF: Pressure Sand Filter

3 BOD Mg/L 1000-1500 <100 ACF : Activated carbon Filter
4 TDS Mg/L 1800-2100( <2100 RAS : Return Activated Sludge
5 SS Mg/L 250-300 <100 SDB: Sludge Drying Beds




Figure 3 Photographs of Existing ETP

R AR

E—

Figure 4 Flow Chart of Sugar Factory CPU

— Al Aeration Tank-| N STS -1 .
(30X17X3.2M) (12X8X3M)
2000 Flash Mi | r =2 -
M?3/Da ash Mixer- _ I
{oay (4X4X3.5M) P1S - | R Yttt :
(11.5X8X3.3M) RAS
e v
To SDB
Bar Screen Cum
0 & G Tank Equalization /
(3X2.5X2M)  Neutralization Tank [ | Aeration Tank-Il R STS- I
(18.5X16X3.5M) ?l  (Box17x3.2m) 1 (12x8x3m) g
-
Flash Mixer-Il :'_ T
(4X4X3.5M) PTS-II S
(11.5X8X3.3M) RAS i
| oo Y. ]
Vi N2
SDB-| SDB-II
6X4X1.2M 6X4X1.2M
To Recvcle Intermediate Tank
¥ 22x18x2.8M [T
No Parameters Unit Inlet Outlet ACF PSF
Note:
4 pH — 26 i PST : Primary Tube Settler
2 cob Mg/lit |3500-4000| <100 SST: Secondary Tube Settler
3 BOD Mg/lit 1500-2000 <50 RAS : Return Activated sludge
4 DS Mg/lit |2000-2500| <100 SDB: Sludge Drying Beds
- PSF: Pressure Sand Filter
2 3 Meflit 4000 50 ACF : Activated carbon Filter




Figure 5 Process Flow Diagram of Existing Distillery CPU

Return Activated Sludge

Condensate & ===========s========== T
Other Effluents I |
652 CMD ) Tube Settler 1 1
Reaction (4x4x3m ! :
R Tank ! |
Equalization UASBR Vo> 1
Tank —)D—) 18 @ X 6M —>| PTS MBBR Reactor - :
£>| 20x18X3.5M Ht. : 25X18x4.5M :
1 \ 1
1 Buffer 1
v Tank * 1
Sludge (3 X3 X3 M) Sludge to :
To SDB SDB :
- 1
ki I
& Treated Pump SST i :
e Effluent Tank [€— <«<— TS (—D(—D(-— 80X !
15X 15X 4 M Fiaat. 3Mm :
ACF poE Flocculator Mﬁ(ser -
50CuM/ 50cuM/ Intermediate Tank Tube Settler o ___ N
Hr Hr (8 X8 X3 M) (4X4X3M) Sludge !
Pump :
[}
Sludge
RO Sludge to Disposal < [ S S S s S T e v
| . Plant Sludge D tering
. \L Unit / SDB
l Filtrate to No Para. Inlet Outlet
Equalization Tank
Permeate for Reuse Note: 4 pH >0 i
in Process PSF: Pressure Sand Filter 2 | cop 3500-4000 <100
1035 CMD ACF : Activated carbon Filter
SST: Secondary Settling Tank 3 BOD 2000-2500 <30
SDB: Sludge Drying Beds 4 | TDS 2000-3000 <100
Figure 6 Flow Chart of Proposed STP
et Equalization Tank Aeration(MBBR) Secondary Tub
42 M?/Day qualization Tan eration(MBB econdary Tube
— Bcahrasr;r;:rn —> Cr?aﬁt?er —> (6.5x5.5x3 M) —eé Tank Settler >
(6x4x3.5M) (3.5x3x3M)
T
(2x15x1M) (2X15x1M) : '
Excess Sludge !
Mivas o 5, S y
I
No | Parameters | Unit Inlet Outlet Vi
1. |pH 65-17.5 72-75 Pump 0
2. | coD mg/lit 500 - 600 <30 SDB (2 Nos.)
3. | BOD mg/lit 250- 300 <10 (2x2x1M)
4, | TSS mg/lit 250- 400 <5
5. |0&G mg/lit 25-50 <10
Note :
SDB: S.Iudge Drying Bed 5 Raiise Treated Water Tank k FFT <
FFT : Filter Feed Tank (6x4x3 M) (3x2x3 M)




Figure 7 Process Technology of STP

Johkasou STP Treatment Process

Capacities:

1 KLD to 50 KLD models

{further capacities can
parallelarrangement)

Daiki Axis Johkasou Technology — Packaged STP
&0 :( \19 ‘Aexation Blower
»
= Expeditioustreatment; easy maintenance — Re-Circulation L —
= Energy-saving — - F .‘ . -.‘,f P\sinfec!mn
* Most updated autoemated manufacturingtechnology Separation kE) fik viy =18 ‘I
= Stable high-guality FRP material same mul WL !s * ] ‘
] Anaerobic I Aeration “
: ] Contact Media I Chamber 9] L
Sedmentation 4 | chamber 1) (MBSR) 3 Zm.—‘_
. by J __0:(., Sedimentation

be increasedin

B. Air Emissions

Unit

MOC|

Process Description

Separation & Sedimentation Chamber

FRP

Suspended Solids (SS) are separated.

Anaerobic Chamber

FRI

]

Organic matters are anaerobically
decomposed.

Moving Bed Chamber

FRI

o

BOD content reduced by continuous aeration.

Sedimentation Chamber

FRI

o

SSare settled and clear treated water is
obtained.

Disinfection Chamber

FRI

o

Treated Water is disinfected by Disinfection
agent.

Sludge Re-circulation Arrangement

- |recirculated to the 1%t Sedimentation

Sludge from 2" Sedimentation Chamber is

Chamber.

logical Frame Work

¢+ Technology approved by

National Jal Jeevan
Mission.

+ Technology Approved by
Cll (Confederation of
Indian Industry)

¢+ NoCOVID-19Trace
observed in outlet water

Under existing Sugar & Cogen, 1 boiler of 160 TPH capacity & 2 DG sets of 1000 KVA are
installed on site. Boiler is provided with ESP as Air Pollution Control (APC) equipment
followed by stack height of 82 M AGL. Moreover, under existing distillery, 1 boiler of 28
TPH is installed. Fuel for boiler will be Coal to the tune of 648 MT/D and Spentwash to the

tune of 278 MT/D. ESP as APC will be provided with stack of 72 M height.

Under

expansion activities, a new boiler of 100 TPH will be installed. Following table gives details
of existing and proposed boiler and D.G. Set. Further, D.G set is operated only during power

failure.
Table 12 Details of Boiler and Stack in JSMPL
No Description Existing Boiler & DG Set Proposed
Boiler 1 (Sugar Boiler 2 DG Set Boiler 3 (Sugar &
& Cogen) (Distillery) Cogen)
1 | Capacity 160 TPH 28 TPH 1000 KVA 100 TPH
(2 nos.)
2 | Fuel type Bagasse Spentwash + Diesel Bagasse
Coal
3 | Quantity 1632 MT/D 648 +278 145 Lit./Hr. 1091 MT/D
MT/D (each)
4 | Material of R.C.C. R.C.C. MS R.C.C
construction
5 | Shape Round Round Round Round
6 | Height, AGL 82 M M 6 M (ARL) 5M
7 | Diameter 4.5M 25M 150 mm 35M
8 | Pollution ESP ESP - ESP
Control
equipment

10




Figure 8 Air Pollution Control Equipments & Online Monitoring System

Stack®

Boilgr 160 TPH

Bagagse Conveyopges

11



C. Noise Pollution Aspect

1.

1.

ii.

1il.

1v.

2.

Sources of Noise

The existing sugar factory and co-gen; noise generating sources are the boiler house,
turbine rooms, cane crushing section and mill house, etc.
In the distillery, very high noise generating sources will not exist. D.G. set will be one of
the sources of noise pollution. Operation of same will be only in case of power failure.
Expected noise levels in the section will be about 70 dB(A) or so. Adequate noise
abatement measures like silencer & maintenance of pumps, motors, and compressors
will be carried out and enclosures will be provided to abate noise levels at source.
Moreover, enclosures to the machinery will be provided wherever possible.
Fermentation section & distillation section will be the other minor noise generating
sources. The expected noise levels in these sections will be in the range of 70 to 80dB(A).
Adequate green will be developed in phase wise manner in and around the industry. So
that it will further attenuate the noise levels.

Control Measures

Isolation, separation and insulation techniques to be followed, PPEs in the form of earmuffs,
earplugs etc. will be provided to workers. D.G. Sets are enclosed in a separate canopy to
reduce the noise levels.

D. Hazardous Wastes

Table 13 Details of Hazardous Waste

. Quantity (MT/Yr.)
No. Indus?rlal Category After Disposal
Unit Existing .
Expansion
Spent Oil —
Cat.5.1 0.54 3.0 Forwarded to
Contaminated authorized re-
1 Sugar, Co-gen | Cotton Waste- 0.4 0.5 processor
& Distillery Cat. 33.3
Empty Forwarded to
Containers- Cat. 30 80 authorized re-
33.1 seller
E. Solid Wastes
Table 14 Details of Solid Waste
. Quantity (MT/D) .
No. Unit Type Existing After Expansion Disposal
ETP Sludge 0.5 0.8 Used as manure
Sugar ; -
F Boiler Ash To Brick
actory & | 33 55 facturing /
Co-gen Plant (Bagasse) manufacturing / as
manure
Boiler Ash .
Distill (Coal + Sp. 38 153 maiﬁf]:cr‘;il;in
istillery Wash) g
Yeast Sludge 14 50 Used as manure
CPU Sludge 0.65 2.5

12




F. Odour Pollution

There are number of odour sources in existing as well as proposed expansion units, which
include molasses handling and storage, fermentation and distillation, secondary effluent
treatment, and storage of effluents, stale cane, bad mill sanitation, bacterial growth in
interconnecting pipes & unattended drains. Measures adopted under existing unit for
controlling same are proper housekeeping, sludge management in biological ETP units,
steaming of major pipe lines, regular use of bleaching powder in the drains, efficient handling,
prompt & proper disposal of press mud. Under proposed expansion project of distillery,
spentwash shall be carried through closed pipeline for spentwash storage and handling
activity shall be entirely eliminated.

G. Compliance with the Norms

All the relevant acts, rules and guidelines with respect to effluent treatment and disposal,
[...]
¥ | ST oS aesar
. gl. fa. ur.fa.afeen Jiear JAearar  Uchedraigel  SMOT  gRdrord

ThedTdeal dJX BIONAT ScdT@ol O el UfXATOT AT aor 3Me .

26



qHI & AT DT, SIS JMOT MRl Udhedia Scdigal

glaTdr
3@ O AT gadioa TaoT
—ae 3USATGEr ol JMwT Grardm oMU &7 MU G
(20,000 f&.3r.3Y) (kooo fZ.3T.3T) (4,000 . 3. 3)
MET (%) 00 . <ol /fEar 200 F.2a/fEar 200 ¥ .2l /fea
3USIgol
AT Tor (R¢%)" 2¢00 H.Ta/fEat 2500 . 2ol /fEat %200 H.<2dl/fEa
PR Narars (%) %00 3. 2ol /et 200 1. 24 [feat %00 31. 2ot feal
Aretfarar (x%)" ¥00 .2 /fea 00 ¥. 2ol /fea £00 .2l /feat
Iede | I R H. de /| aa 0 F. g /At | R H. de /[ ad
YrTgs faafae co for. . [feat R0 f5. TN, /fEar 300 5. TN, /f&at
(gmx.Tal. ) /TaagT
cggel geaere
gmoet | (3.T4.T.)
3USTATZo
TS SR \ A.2aol /fEa 2 . Zal [fEaT 20 A.2a/fEa
el SRIgaRS 0 .2 /fEar 20 U Tol /e 30 F.2a/fFar

feu s * 331 onTwUrEAr caaaETd

NMWF HRG, ASAS Thed dad g JAedfdrer Iaares Tfdgan
gIfoT gaTadaar (Tell a1e) ®.3MA. T. AAE HET THIOT -3 W SiSeren
e

Y) Umeare 3fase

o MW I&ET Bl DLMATST FAIAT AATd ATST QIAT nenfad IeeT s .

o WX IdGT B ACToNx foIfeTdl, ool TfofeTdr anfor wIemraed
TP TSh adR hIoARS! Feeayqol s

o IcHBICIad U ScUlgalATST HIIA, Aleliadal, hsedled O Xa
P IcTEol IMATST  S@AST OTUFAT.  TOTHAF  ATAIEAT  SITOT-AT
hascs U 3adas UI 3cigal Relioleh 3cdlied O Scddl
oTaTaRoOTT  URfREdd OTeciedT medl ATCIaR  SNenYd M. Ffere
gehBIeT & hIASel AeHaal Tl day el ofd. arefaral &
ANWF DIIATGATAE ST TT05<T.

o ICHIBICT TS LM IJFTCATRTHE HESCATA SIS e . JehiaTel
& WA FAAGTALT heal AT F&0Jal OTdIel Olld. ATOREIA AT
TITRTATIAR AIDRET ASAT THATONA JGUDBRT hI Tyel Bl

o USTIUIUI Slchigleld idiol dolal Tax Sedhialel  Jrxaadrd
ehiaTdl AL Rl FE0Jol &dAdl 5.

e TR Odlal, J.TA.T., thaolsl, dieiol, §. @QNALT USRI TGS
UrRjoledl  orearajela  faigifice  Ieoaial  rogIoaiand!  Sugdd
STafelol AT BQNAY hIAASS Jehiaielel Wd ATSAT TATONHAET ATSTOT
S

27




%) ScdIgel dicwel

Sugar Factory

[ Weighment e e T G i
(1005%0) J i Co-generation Plant ' G
v : :
yBagasse - Stea - :
[ Cane Milling/ Crushing / > Boiler LS Turbines :
300 i
: P)‘_’ - Boller Ash——— Bricld Cement Industry !
v To Factory
Pressmud
[ Clarification } > (4%0) ——> As Manure
TDistillery . . . T 1 . . Tl (et i
+ HRsullery Coal =—=>| Incineration —>Ash—>B"iI°k(/i Cimem:
! ndustr ;
[ Juice Sulphitation ] ' A K !
H Conc. :
E Spentwash !
v 1
i Condensate 1
Syrup Boiling i MEE for Recycle !
. i Raw i
v M?laslses d%) Spentwash i
Centrifugation > Fermentation >| Distillation = Alcohol E
5 \ 4 - e !
Sugar (12%)

v) TATAFONITAD GRS TS

. g]. for. ur. fa. Jieh gdquwdt o ufonamme et gafaxor
TIARATTST ATSTem (EMP) JTEfOOR fordiclal ahel 3Ne.cdrdrer fofder g
WA ATOT IMSd.

g)yarodren amay, JsaoA Gid o <=y ufear

e TodrEr aidy

ST, gl. fH. ULfa.Iam edar O URanod  fURdiiIhROT  TchodTaHed
BIOT-AT TTOATEAT OTAINOSAT JIfTdx aagTel T@relrelaaor -

28



BT & NWAIT DIFMGT T ASATST ThHedTiTST Trodr=Tr aray

@. aggfrer qroarar amay (ge 9. /fea)
R gohed | MPCB wmoaie TROT
R fraarfrezoneiar
. | Eordr ¥3# 0 ¥ (22 435 9)
R. | Srenforem
a. | gt 3000* ¥400*
b. | Gyfcierdian 3T Loy ¥ QoY *
c. | dfIeradian 3a 3ex* £¥*
d. 3. 0HA. e wof 1000 Ry H
e. | el@@AEA O difRier 20f Ry *
f. | grer TdifieT x* c*
(éa+b+c+ dferf?) ¥40 (v053*+cf) 2000 £_u (e *+e3u¥)
3. | wreT+ sfYauzT fo4 - 40"
TROT ¥9R© WERY
(43+3) (v0s3*+504*+23e %) 100 (ece*+oze? + ¢
ooy R¢% - :¢%
qarsam arodTen oAy
(TamoT 00 fo1. /A.Tel SHatenewa o far./ar.2aer | w0 fa./d.2a | ¢ fw.fa./fe.fe.
a 0 fr.fo1. / . 1. gremrgen)

21q ¢ *aroh aify Fger A e, *Hamadia adaare. O wan.drd. o £.E. 0. Udmerger afdsar dverer aro.

AT © ATl ITATAS ThedTATST TTOATAT ATAT

qroarE el (Hetdiew /fa)

gt 3earar umed | MPCB THOT TR
Toale | UxaRiawoneay; | foRadiaIonedy;
ELi] 3T olfedd &andl | e a1 oifedda &and
W w# 3 o W#
renforar
. drarar vt AN 3t
. pfetor 22 (cez? +208¥) ¥0” ¥30(ce3? + c0e#)
. witagew wo? oy 0™ wo?
V. &.¢d.wie Pyt R ot
V. <fg o aif&ier w# gt‘* QL\#
VI. grar ardifeier 3 W* X
{R% R0% R0%
TRpT eI aray (2x4® + 2¢2%) b (R¥0c® + ¥:¢¥) (¥0c® + = )
<30 R R
CRot (2¥y® + 2ey*) ¥ (R¥0c® + ¥ e*+ ) (R¥0c* + wo3#)
Yorafaz (%) Wl 200 R
arsam grodrear aray
(garmor co T, fer. / .. faT. |3 . & o fom. far. .5 fom. for
for. f&1. geoEe)

o arch @ifs Figer Sad onse, *Sanader mderae, T . dr.g wdier afedra dorer aroh

29




T ¢ ol SIT TSN UhedTATST TOATA AU

oA ITIST
L aaier (Terdirea /)
. | EFerdr x#
3 ahreforan
. cpferer ¥40*
Il. wtgew 0™
. &r.va.we i
V. <ta o aff@ier ¥*
V. g1 adfeier ¥
43R
egoT Shehfdren e (2% *+434%)
$¥3
TR (2¢ *4434%)
dredr drodrar araq
(gammoT 20 fm. fer./ fom. o fon. far.
1. greaee)

2o gor araaiidh ufdfeet emetomy arol Gife Aige Bae s,
*Z 3Tl oS

. Jrsao ufsar

?. EFSIAT AMSTTON

S, gl. TH. ULTA.UdmedrdAdiel AW DIAW6l, A&ArST IMOT  JMAd6l
Tohedrdgel 3o Holdicd Uldiesl ©IS[AI ATSTUCN dAX BId. JAELAT aAqR
BIOTY FJSLAT JNSATCN & ICSIdh S oidx ATchdic eI UfhAT del olld.
foraaaoTeida TQOT 3¢ Holdiexd Uldigel BRIl sUOT denxy BIsdl.
HIO[Al  JASTOATR; TdNdd  ©IS[IT  ATSAOT  Tfhan  Tdhedrded
(Ca1. 2. 0. ) ulfedia el Siael O By T=aT fOarairaiid! araxel Sxel.

3. grenforar IMTsTTON

AW DRWTGT T A&dGT Thed fIaTAhaongal <o waf. . Tfdfear
Fdah JMSUCT qIR BIRST. B JSUOT JNWT  DIIWAGATTAT  AEATET
genforan ATsaOT Uitk UchedtaAed (R.S1.U1.) LT TSAeT STl
Ufear ahelel /ATSUTON JAkEAT TRXAIAT @SRS! O BIIdUsT fOrhTimaidT
aTaFel SRdl.

Areifyaiaxy  JTenfad  gmaidel  foaRimaondsl T@OT w00 Eol.dr. Ulfdfed
Tdor [ }WcdieT dIam BEd. Ricdial THA.Z.F. AT FoedAS d
thicalolec el Gl&el. icRiolecd JUSATQT  ¥¢o  °ol. dr. ufdafsa
Folfdlalde el SIRel. ol SJIAI JNeMAd SMATSN ThHedTST SIATel
& Ofger  omaxenr  oTae. ([ *Aedirl - R00 "ol A.UG@A O
Dlelolgcs JIASATT - w0 Tal. . Tfdfsal)

3M3TOelT Tmedidoid aJiy sony Asaot & Ricenal, TH.x.&. HAdal
H3oaie, WaelR Wl Si&el, qfciel Wl S1&of JMOT ef™, diffRisr/
TWh. 1.3, o1, Ur.gnx.aft.efal, ar.elial - W3R =ol. . gfdfeal
(Freffararax  gnenfad), 3wk "ol Aol Uldfea (el SIaR gnenad) e

30




AfsaroT grer. @ ATSAOT  TAOd H3oate  difen’ier  JfoTe e
Ufeda el oixel. UGdd ATsAONT & IIeYRTaT d  qfolel 2oy
HBHITARNST aTaFel Sal.

THT . MW AIWATGN T JISAST TdmedldAgel aaTy aony ATSaroN

FSAON (Ter. . / &)
@ oz srearEn hiNg T afdeer
Tehed gamor | foRdarroaoneias
Tarnord
2. | EFeIAr 3Y %0 3¢ Tal. 2r. 4.
ALY Tfman
. | Srenform
a. | grarat 3%0 £¥0 -
b. _@flmvcf 4 263 —;,HE e=TrET
R L B e R Re 5.6, Fed
d. | &.0d. dwmarar o Y Sr——
e. |ota / aifgrer 20 oy
e TqHOT 4’3 ¥y 20
ATSTAOT TATOT:
00 fo1./3r. 2ot ©g - &Y
MDY
ATHT 20 JMRATGT TUhedra ATSTTON
qazirer RSO TaT . Ufdfser ufggan
RAeATAT Hoe aAretfarat dal oAl
Thed TATOY FTRTaS FTRTaS
e Tgaiod  gFeldr  aifsarol
afder TheATAET
? A ¢ ¢ (Tar. 2. G, ) ufsda dvor
SR
arenforn
arayat I e I e N I Ricarer vH. . Ay
£¥0 %00 A Qiim% XOEUAS T HicIlaiee
wioal. Hioal. N Wl TTScT. hicalaleed
FUSaATLT- 30 A2 ¥eo | Qﬁg_‘%? ¥0 carar I @Fael
TSR Hel  oael el
S,
H3TIS - H3TICS - . ¥ ATSUOT HSTIS
w0 s %20 DEAE - O | o e
e ora - e orat - e oral - | IfBArd dhel STsal.
e ¥35, 3R
HicteT sATsTSH ol 9 ¥R ¥y
wiege eSSl 2 2 2
f&.Ta. gomarar 0¥ 0¥ 0%
otgr diff@ier ¥ o ¥
TqoT ioa. hioal. thioal.
Fiearer- 30 - AT - ¥eo | FSATRT - %0
a9 g Fag RSN
RITBTAOM-54R RITSATON-¥3R 38R

31




SMHAT R WY DIWoAAA 3.S1. 4. a1 Tell a1

Equaliza
15X1

tion Tank
2X3M

727
M?3/Day
—>
Bar Screen Cum
O & G Tank
3X2.5X2M

—0-O+

Pump

Secondary Clarifier

Irrigation

ACF PSF
Intermediate Tank
7X5.5X2.6M
y Treated Water Tank e N
15X12X3M @
No Parameters Unit Inlet Outlet
1 pH 5-6 7-8
2 coD Mg/L 2000-2500 <250
3 BOD Mg/L 1000-1500 <100
4 TDS Mg/L 1800-2100| <2100
5 SS Mg/L 250-300 <100

Flash Mixer
(3X3X2.5M)

7.5¢X2.8M

Primary Clarifier

6¢X3.5M
! Collection Tank
: (7X5X3.5M)
v
To SDB

Aeration Tank

SDB
(4X4X1.2M)

12X10X3M
A
1
I
: Anaerobic Reactor
! 13pX6M
RAS : (139 )
__________________ 9
Note:

PSF: Pressure Sand Filter

ACF : Activated carbon Filter
RAS : Return Activated Sludge
SDB: Sludge Drying Beds




FTHAT ¥ @I dIIWeAA 3. W.J. o Tl =ad

—> Aeration Tank-I . STS -1 &
“ (30X17X3.2M) (12X8X3M) B
2000 Flash Mi | r=> .
M?*/Day (:; 4x3';:;|-) PTS -1 s 1
’ (11.5X8X3.3M) RAS \1/
To SDB
Bar Screen Cum
0 & G Tank Equalization /
(3X2.5X2M)  Neutralization Tank w N | Aeration Tank-n STS- 11
(18.5X16X3.5M) (30X17X3.2M) (12X8X3M)
-
Flash Mixer-II oT lr T
(4X4X3.5M) -1l Vet mame s e s s !
(11.5X8X3.3M) RAS '
4 4
SDB-I SDB-II
6X4X1.2M 6X4X1.2M
e Intermediate Tank |
¥ 22x18%2.8M [
No Parameters Unit Inlet Outlet ACF PSF
Note:
! PH — 56 78 PST : Primary Tube Settler
? cob Mg/lit 3500-4000)| <100 SST: Secondary Tube Settler
3 BOD Mg/lit 1500-2000 <50 RAS : Return Activated sludge
4 DS Mg/lit | 2000-2500| <100 SDB: Sludge Drying Beds
” PSF: Pressure Sand Filter
2 5 Ma/lit 300500 o8 ACF : Activated carbon Filter
TRl « Mt adrer . W.g. o e A
Return Activated Sludge
Condensate & e e Ll L T
Other Effluents I |
652 CMD ) Tube Settler 1 1
Reaction 4X4Xx 3 M) | ]
. Tank | 1
Equalization Vo 1
— Tank _,D_) S| prs MBBR Reactor e
£>| 20x18x3.5M Pump . 25X18x4.5M s
1 1 1
1 Buffer 1
v Tank % |
Sludge (3 X3 X3 M) Sludge to a
To SDB sDB :
- 1
3 1
& Treated Pump SST I :
2 Effluent Tank <—O(—O(-Q «— 75 <—[:|<——|:]<— s :
15X15X4M e ot Flocculator ;'_‘s;: :
X
50CuM/ 50cuM/ Intermediate Tank Tube Settler | 5!
? Hr Hr (8X8 X3 M) 4X4X3M) Sludge |
Pump |
1
1
Sludge v
RO Sludge to Disposal €| e s e e s Tl
- Plant Sludge Dewatering
< l Unit / SDB
l Filtrate to No Para. Inlet Outlet
Equalization Tank
Permeate for Reuse Note: 1 [P 20 /=5
in Process PSF: Pressure Sand Filter 2 coD 3500-4000 <100
1035 CMD ACF : Activated carbon Filter
SST: Secondary Settling Tank 3 BOD 2000:2500 <50
SDB: Sludge Drying Beds 4 TDS 2000-3000 <100

33



IMHA & TR TAL. SN A =1 Telr o

Inlet
42 M¥/Day Equalization Tank Aeration(MBBR) Secondary Tube
— Bcal::r;’be:r" —> Ct?a ﬁfer (6.5x5.5x3M) —e-a Tank Settler
(6x4x3.5M) (3.5x3x3M)
1
(2x1.5x1M) (2X15x1M) ’ !
i Excess Sludge |
I, i S y
|
No | Parameters | Unit Inlet Outlet \
1. |pH 65-7.5 72-75 Pump 0
2. | CoD mg/lit | 500- 600 <30 SDB (2 Nos.)
3. | BOD mg/lit 250- 300 <10 (2x2x1M)
4. | TSS mg/lit 250- 400 <5
5. |0&G mg/lit 25-50 <10
Note :
SDB: Sludge Drying Bed Treated Water Tank FFT
To Reuse €— e—
FFT : Filter Feed Tank (6x4x3 M) (3x2x3M)

MHAr © TRA. Y. G, afpen

Johkasou STP Treatment Process

Daiki Axis Johkasou Technology - Packaged STP

000948 teawnbow

Expeditioustreatment; easy maintenance
Energy-saving

Most updated automated manufacturingtechnology
Stable high-quality FRP material

Sedimentation §

i

Unit [Moc ipti
| Work
ion & Sedi ion Chamber | FRP |S ded Solids (S9) are separated. T
8 Organic matters are anaerobically *  Technology approved by
Anaercbic Chamber i decomposed. National Jal Jeevan
Moving Bed Chamber FRP |BOD content reduced by continuous aeration. Mission.
Capacities: SSare settled and clear treated wateris
jon Chamber 3 d e + Technology Approved by
1KLD to 50 KLD models obtained. Ol Confederationof
, i oo g Treated Water is disinfected by Disinfection :
mm"mm Disinfection Chamber FRP agent. " Indian Industry)
Sludge from 2*¢ Sedimentation Chamber is + NoCOVID-19Trace
Sludge Re-circulation Arrangement - |recirculated to the 1% Sedimentation observedin outlet water
Chamber.

w. O Sciciol

AL AMFF DIWIGT O JISATST THeUTATST CMSTONRT T 50 ol il
qral gTAdeAl OiIeiy Agel Tdel Od SATTST %533 H.<Zol. Ufdfear Zdahr
Toll RSl B0 OTaIel Gdl. <. AT ReAvNAST Feragraera
UfACey ].TH. A1 0T T@UOT foreimeh 3UMA0T J60al amaxel e .

STRIAST ThedTATST TMSIONAT OTh ¢ Sof Jfadial  gadeal  diaerxdigel
Tdell Olld; SIS ¢ H.Zol. UfdfEal DBLTAET &¥¢ . <Tol. Ufdisal

34



FdoT ASATRT R&al FE0LT OTAIET SISl O ATRATST @ . 3drean fererol
fesa . 0. W. & O UVOT forisdy 3UBI0T J&0E aTaxel e .
foraargaoTdeld 00 ol Tfd aral &adel ofdial GiIei] Gaidel SiRel O
T wigeRen &8.Ta1.U. & U@VOT forddeh 3UBIOT @Rioel S&el. Sr.of.
AN AT 1] Wheh AT JITST WS Fedlaida el Sadl.

BOT T@UOT O T JITIe Jax ondiar Aardl Weiel daaedd feell 3Ms.
daar ¢ dfgeraer qugirer

. aairer RTEATY frardreroneiay

SIS IS- IS ¢ digeg R | &, o, RNe wrIery 3

R | & 250 ¢ Zol/arat | 000 . TEl. 200 ol /arat

<z ol /arat T.
- R i
3 | 3gaTEr UmTR otal FUcarer + e orota
HIE T

¥ | Bl 2&3R ¥ ¢tRu¢ vy for. 20R2¢

(3. 2af [fea) aferarat
(TTehn)

y | eigoTaTdT . 3.3 | g R R TH. TAT. rx. 3. 3N
argxerel ATl

& | ST aireT atrer Clirs) atrer
CllEVIEED)

e |39, A ;R ey & A oy A
(STdiretrean o)

¢ | foadfenr gaterer | ¥. TaAT. Z. Tal. - F. Tal. .
UguoT  fordFome ar. ar.
3UDHIOT

I. €doll UguoT

Y. eoon forafor oy =3

o FLAAT O TANUG TURARIHI0T Tdhedided Fd oiad ATl [oTAioT
HIONY F'd 0N oerd. .. A BT €dell UgVOml THh 33d
3Iq QThdl TOT JT@Arel SI.ON.JS had osdrar Nogaas! isd
AT HIIFA JATeTel. S, Oif. S JIJION-AT fOSMendrer eoeian aracs!
w BT A (T) Fdoht ugha ang. a1 fasmena oixeal eoeh fordioT amerer
T fh releatd gatfooara Ader. aara

o WIS, hdocQTal AT O EZeRTel AT & Zaa ArsAT TSATONd
garst foTAToT haony *FTd AT ISl 0ot TTAesT w0 o <0 3T &
(T) =IeAqTaT IUEd e

o TTal, UM, WIIeR BIS&, UK, Th D ScaTe!.

o HRWGAT FNAA STATSTWTN IR el SToMRT I arera siad
TeT IR NSl dracsia ge aIxel.

35



36



3. foremoT 3uT

o egoll fordFomaTS! IMIaier’lel, _TIARTS IMOT FoaJgergTal  aaATaIel
STArel. FPRATH, &. ¥AF]ATA drdenian (PPE) gaooard Jdrer. daue
eI TUTAS! Hhall HIOATAST ZY. O, IS JOIT FolldraAed wdrad

haoATd JSaT.

F. HTd® AT HaIT
qordl R A aaaral aaar augie

Tohed afyemor (@r.ea /od)
Ha-ATeT TR —— FE— : foegare ged
/MW wFTE, | 4.2 S R 0.4% 3.0 anferepd gotfdigyen
TS T AEAST | 3.3 HeNHoeSS 0.% 0.4 gnfergyd getdiarar
wica xS
33.9 TSl heala 30 <0 gneregd gatfdhayar

h. Yol JOadrar oaal
dordT 3 Hol AT he-Jral aa2irer

¢ Hg-ATeT ofxamor (dr.ea [feer) .
faiailll sierar | forardreaonsiay

B — ... 3w 0.4 0.¢ o o o

earpririe] &0t

AT Uthed | @igeFdr  J@ 3 L\R Gre Prfdrand fara
(wratar) S

SIS Tched | ©igerxe I 3¢ 43 ]
(TR dre forefdrandy
Frae wers 2% 0 _
ALY, Jorol 0.54 2.4 WA IGO0l OISl ST&Rel

O, Ol 3Ugd
ArgAfoTh UfEIgal 2.21.U. a1 drae ool JMOT UAAS B omafren
3T AT AN SATAST FoTSEA S gIIE FATT NSA0[H  ATS
gafrel STsel. AgS HIAAcS Qe U6 FT O SUSATT HIFOT I
2Tohdl. Thadical dfsad BhIoATAZd hIdecaided AeJufsar ATFge Foidr
hell BIS RIchd.

9. forarer o gl arerat

eATEAT Thedigidoid SRS UFVOT fordvor Fisw (MPCB) fhon deatar
AT Ao Tfear O feaare, Urdsm aIadral haal d Hol haal
BIAGON O TUcade da’m o1 Scalolol &. AGTd ©ielel 0ATd IMere
Ad DTSAT O TSTIAT HISHIRUOT UleTal el Olld. ASx DIATZdr
TANId SMATAST Tchedidald &I Tidell oladl.

37




F. TATAIOT CAARATTST TATaT

o, gl. for. or.far. @ed gafomor oIgoeendsr fUsmer wrRd gng. o
fasmender d AT ITa RMerA INOT HGA@ eENdrer Aed Al JGgHa
graferlel  gMad.  ALARAT  TATAROT  CIORENTST  [UNTAGA AT

TSI HTOT—
dardl 3 TSITAF0T CIoRaTdel et

31g]. oh. STa T o @A

ar INWAT BIIHATST T JSATST
Thed
? Y. fooT g, SoTer®d EEEEECESES 2
3 Y. oal. ar. g gl dHorolx 8
3 Y. gaI.ay.aera BT FAIoTdal 2
¥ . o0&, TA. oD gafoxoTr grferarar %
. G, OB 3. R e 2. U giayex  ° ?
BTSSR

% gr.gmx. IR Hed TRATST2MT FATASTAS 2
o aN.&. LY. SnImars oNSaT ABAD 2
o STaTae Udhed
¢ 9. .. Riw QMRTOGN STferahTaT 2
] . .. i %.21. 0. JUdey O AGRID g
20 oY, Tar. . @I MRS FATTTAST 2
2 g, O, oBl. ohed e Jaaey ?
R g, vor.gmw. 2z TASTLMET FATASTAS %

IEAEAT O TANod fIdrareh 0T ThedidAd el TAAJOT TShiS! O cdiedm
FTNTCIATST SMSTOT-AT Warel dagTel Wreliel THATOT:-

THT ¥ STATCNASITAT Tyeitanr qarirer

TE (F|/. ALY

m. qugirer sisael Sigavim | OtYe e O
Xkl
I | IAEATAT THETATITST
. diIerqen BT UgVoT formomandl F.Tar.dr 3000.0 340.0
o faot gnfor sfoateagre  wiew, &ar
TUguOT fordaeh 3Umaor - J.THA. U o fereron
. | oier uguor forgmor X.21. G g far. @, . ?400. 0 40.0
3. | e0ol UgVOT fordgomatd! emeronar <ad 4.0 2.0
' HoThaal CITRETTSTITST 0.0 ¥.0
Y. | CIORATATONAH IMATST O JILradr 4.0 3.0
%. TotaTaIdicd difoicaiol O dHololdic 0.0 .0
e. | Bfad st fomRirad! a Yo dicy srdfacer 200.0 4.0
T@oT ¥5£0.0 ¥39.0
g | UIdiod TohedTaia!
. diIerqen a1 UgVoT formomandl J.Tat.ur %£00.0 %0.0
a fRreroh
ASaTON Tfdeem jfdrem - MEE, STP £40.0 200.0
€07oTT UFWOT {TITOMRATST AToToNaT W 0.0 $.0

38




T (F|/. ALY

®. qaazirer ST J@au[m | Ot | T
el

X, UoToha Rl CIARATTGT TS 0.0 “.0
Y. | cIoTAfNISd IMATST O I @ 0.0 20.0
g. TodaIIIdca dAlfoIeSAIaT O dHolslde 30.0 $.0
v. | Bfad TsT fomrairaTd! areonar @ ¥0.0 20.0